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Following adjuvant chemotherapy with doxorubicin and cyclophosphamide, in combination with paclitaxel or docetaxel.
Following surgery, chemotherapy (neoadjuvant or adjuvant) and radiotherapy (if applicable) (see section "Pharmacodynamic properties").

In combination with adjuvant chemotherapy consisting of docetaxel and carboplatin.
In combination with neoadjuvant chemotherapy followed by adjuvant Ogivri™ therapy, for locally advanced (including inflammatory) disease or tumours > 2 cm in diameter (see section "Warnings and Precautions" and 
"Pharmacodynamic properties").

Ogivri™ is indicated for the treatment of adult patients with HER2 positive early breast cancer (EBC).

Ogivri™ should only be used in patients with metastatic or EBC whose tumours have either HER2 overexpression or HER2 gene amplification as determined by an accurate and validated assay.

As monotherapy for the treatment of those patients who have received at least one chemotherapy regimens for their metastatic disease.

In combination with an aromatase inhibitor for the treatment of postmenopausal patients with hormone-receptor positive MBC, not previously treated with trastuzumab.
In combination with paclitaxel for the treatment of those patients who have not received chemotherapy for their metastatic disease.

This indication is based on data from one Phase III trial which studied the use of Herceptin in combination with anastrozole (see Clinical Studies). Experience with other aromatase inhibitors is limited.

Ogivri™ is indicated for the treatment of adult patients with HER2 positive metastatic breast cancer (MBC):

Ogivri should only be used in patients with metastatic gastric cancer (MGC) whose tumours have HER2 overexpression as defined by IHC2+ and a confirmatory FISH result, or by an IHC 3+ result. Accurate and validated assay 
methods should be used (see section "Warnings and Precautions" and "Pharmacodynamic properties")

Ogivri in combination with capecitabine or 5-fluorouracil and cisplatin is indicated for the treatment of adult patients with HER2 positive metastatic adenocarcinoma of the stomach or gastroesophageal junction who have not received 
prior anticancer treatment for their metastatic disease.

Three-weekly and weekly schedule

As a three-weekly regimen the recommended initial loading dose of trastuzumab is 8 mg/kg body weight. The recommended maintenance dose of trastuzumab at three-weekly intervals is 6 mg/kg body weight, beginning three weeks 
after the loading dose.

As a weekly regimen (initial loading dose of 4 mg/kg followed by 2 mg/kg every week) concomitantly with paclitaxel following chemotherapy with doxorubicin and cyclophosphamide.

The recommended weekly maintenance dose of trastuzumab is 2 mg/kg body weight, beginning one week after the loading dose. If the prior dose was well tolerated, the dose can be administered as a 30-minute infusion. Patients 
should be observed for fever and chills or other infusion-associated symptoms (see Undesirable effects). 

The recommended initial loading dose of trastuzumab is 4 mg/kg body weight administered as a 90-minute intravenous infusion. Patients should be observed for fever and chills or other infusion-associated symptoms (see Undesirable 
effects) Interruption of the infusion may help control such symptoms. The infusion may be resumed when symptoms abate.

Three-weekly schedule

The recommended initial loading dose is 8 mg/kg body weight. The recommended maintenance dose at three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the loading dose.

Weekly schedule

Administration in combination with paclitaxel.

As per published literature, paclitaxel was administered the day following the first dose of trastuzumab and immediately after the subsequent doses of trastuzumab if the preceding dose of trastuzumab was well tolerated.

Administration in combination with an aromatase inhibitor.

As per published literature, in the pivotal trial trastuzumab and anastrozole were administered from day 1. There were no restrictions on the relative timing of trastuzumab and anastrozole at administration.

The recommended initial loading dose is 8 mg/kg body weight. The recommended maintenance dose at three-weekly intervals is 6 mg/kg body weight, beginning

Three-weekly schedule

three weeks after the loading dose
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